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L AR Chinese
Name of Sample | s & Li-Mn Battery TIANQIU CR2032 3V 210mAh
English
et R 1116120028
Sample No.
EXTR Vi3 M FRRELRRA W
Consignor
EFEEH FIERRBRELFRLA
Manufacturer DONGGUAN TIANQIU ENTERPRISE CO.,LTD
ol i BaE (= [ ERAMERNEUT AETE) (8th) FRATIBHLX
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”™ Model
Test method Regulations(18th} special provisions 148
y % Ak WaE (F FRkEYEenmmils nEas {18th) $r 5l £ 1884wk
'fl i UNTTED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Model
Criterion Regulations(18th) special provisions 188
i=3
#wﬂ\m [ A7 T T B R AE (290mm > 250mm X 200mm) , PN EE200 M .
Appearance Rectangle corrugated carton(28Umm < 95 O X 200mn) , containing 200 lithium batteries.
oy
H&gsa# 5016-12-05 HrRl A2t 8 2016-12-05 ~ 2016-12-06 /
Accepted Date Test Date o
| omBE L, ERMEENE
*&-ﬁdjﬁ H 1.2m Drop test. Gross Weight Measure g
Test Items \

L
A B R T ORBRE U, 1L Py ] H it 8 B RECESHABSENER \\
sEEh RSN IS N AR B R R ER AL ke (EHE)-
b i k=2t The tested package is capable of withstanding a 1.2m drop test in any orientation
without damage to cells or batteries contained therein, without shifting of the
Conclusion contents so as to allow battery to battery or cell to cell contact and without
rolease of contents. The weight of the package is 1. Gkg gross mass.
3 B (Datel - 2016-12-09

&z A%k, MEIEM. Inner package:plastic tray.
!
Comment

P
Consignor e
Address P?SSEG@?. 'EJ'J’ /2’ }\

) A S 4]
Mﬁ . %“'" pr{}-'“i Checker: (&ﬁ/% iler:
Approver: “hecker: _ omﬁ er:
RH‘ '1._ -',L'l h'?
# Bl 8 TH#RIM (Vice chief engineer) . il :!Ilj.‘ %

Title:



LB A AR S

A&

"’ &

SRICI Testing Centre Test Report

MO 1116120028

2/3
Name of Test | Standard reguirement or The ;
No e Slatice Nkt of Sisndard Test Result Conclusion | Remark
s e | 3 s
m@max?ﬁ@ﬁm@mﬁlﬁf*ﬁﬁ'““”m
Hﬂﬂbﬂ‘ﬂ +Ef’;:'l": _ 2 The package is not
gl‘# (18th) ¥ 7k &l 1884k cracked, the contents
UNITED NATIONS % | not ;E:fﬂagh“ .y
“Recommendations on the
TRANSPORT OF DANGEROUS
GOODS” Model | EERRRE, AEDT
Regulations (18th) B | a7,
1. 2% special provisions 188 The package is not
1 ﬂ%%iﬁ% E% | cracked, the contents ™ :
o £ are not damaged and =E /!
D1.2rrll' i ¥ | not shifted, Passed
rop Tes
s kun, wEwE
5 |53
The package 1s not
i3 cracked, the contents
are not damaged and
& |not shifted
BeE (= TREEEDEN
IR MER
L A3 (18th) HIEREE 188K
Bt s
FEMR | UNITED NATIONS 1.6Kg & /
9 Gross “Recommendations on the Passed
Weight TRANSPORT OF DANGEROUS
Measure GOODS™ Model
Regulations{18th)
special provisions LHB
BMFRFN | im0 C TR0 63%
Test Environment Ambient temperature:21°C, Ambient humidity:63%
Condition
#r A B
%ﬁ% Jﬁ‘ﬁ-‘ Test item
T
2 AR e
Subcontracted Test GOERE e Bt Pl
Condition Subcontracted TR Y
Laboratory x
Address Tal
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